
Type 2 Diabetes Reference Guide   

This quick reference guide provides tips regarding adult Type 2 Diabetes diagnosis and pharmacotherapy information. 

Screening, Diagnosis of Type 2 Diabetes and Recommended Plan of Action

STEP 1 - Assess STEP 2 - Initiate Plan of Acton STEP 3 - Follow-Up Assessement

Screening and Diagnostic Tests for Type 2 Diabetes 

Criteria for screening for Type 2 Diabetes or Prediabetes in asymptomatic adults.



Quick Reference to Some Commonly Prescribed Medications for Type 2 Diabetes 

The following list is intended as a general reference only and should not serve as guidelines for prescribing medications for Type 2 Diabetes. Please refer to the 
manufacturer’s product information sheet or the Physicians’ Desk Reference (PDR) for any changes in dosage schedule or contraindications. 

Dosing Considerations for Some Commonly Prescribed Medications for Type 2 Diabetes

Class Medication
A1C  

lowering 
%

Cardiovascular Outcomes
Hypoglycemia Clinical considerations and potential side effects

ASCVD Heart Failure

Biguanide

metformin 
 (immediate (IR) 
or extended (ER) 

release)

1 – 1.5
Possible 
EHQHĠW

* No

•	 Gastrointestinal (GI) side effects, potential slight weight loss
•	 5LVN�IRU�%���GHĠFLHQF\
•	 Lactic acidosis (rare)
•	



Class Medication
Starting daily 

dose
Maximum 
daily dose

Action if eGFR (mL/min/1.73m2)

> 45 to < 60 > 30 to < 45 > 15 to < 30 <15 or ESRD

Biguanide IR or ER 
metformin 

500 mg BID (IR) 
or 850 mg daily 

(IR) or 500 to 
1,000 mg  
daily (XR)

2,500 mg (IR) 
2,000 mg (XR) √

Generally, not 
recommended. If taking 
HYDOXDWH�ULVN�EHQHĠW�DQG�
reduce dose by 50% with 

max. 1,000 mg/day*

Ř
X X

DPP-4 
Inhibitors

alogliptin 25 mg 25 mg
12.5 mg/day

Ř
12.5 mg/day

Ř
6.25 mg/day

Ř
6.25 mg/day

Ř

SUs

glipizide  
2.5 mg to 5 mg; 
2.5 mg in elderly

40 mg (IR)**  
20 mg (XR)




